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Ref. No. Parts No. Parts Name Qty Remarks
1= STROBIPIPE 1
=2 117011 Engine 1 TEX54 (KAWASAKI)
47223 069502 Vinyl Hose 1 P7XPIX130L
1-4 092543 Screw (+) WSW 4 M6 X 45
1-5 117017 Muffler Cover 1
1-6 092024 Screw (+) W 2 M5 X 15
1= 108635 Chemical Tank (Dusting) 1 26L
1-8 092206 Tank Lid 1
1=9 101915 Inner Cap 1
1-10 103194 Packing 1 ®190 X 9210 X t6
-1 108627 Hose Joint MD 1
1-12 108636 Packing 1
1-13 117297 Bracket E 1
1-14 117028 Bracket E 1
1=5 088348 Screw (+) 4 M6 X 45
1-16 081241 Hexagom Nut 4 M6
| =7 106239 Hook 2
1-18 087970 Screw (+) 4 M5 X 14
1=19 107888 Packing 1
1-20 117055 Fuel Tank Assy 1
1-21 586917 Cap Assy 1
122 998419 Fuel Filter Assy 1
1-23 107637 Vinyl Hose 1 P8XP12X6E5L
1-24 043832 Hose Band 2
1-25 081414 Screw (+) 2 M5 X 14
1-26 015479 Washer 2 O53XP16Xt16
127 113062 Knapsack Frame 1
1-28 101877 Buffer 2
1-29 108556 Buffer 2
1-30 109704 Nut 4 M6&
1 =31 110806 Cushion Pad 1
1=22 116082 Fastener 4
1-33 116690 Shoulder Band Assy 1
1-34 116691 Shoulder Strap A 2
1 =35 083445 Screw (+) 2 M6 X 16
1-36 550132 Band 2 M6
1—387 Tank STROBIPIPE Sticket 1
1-38 117059 Label 1
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Ref. No Parts No. Parts Name Qty Remarks
2 1 108634 Earth Cord i | AVO.5B x 120
2 2 109051 Clamp 2
2 3 089806 Screw (+) 2 | M5 x 10
2 4 108354 Clamp 1 |CV - 70
2 5 117013 Fan Case (E) Assy 1
2 6 117015 Fan Case (S) Assy 1
2 7 0839578 Tapping Screw 13 | M5 x 28
2 8 110865 Washer 1
2 9 065413 Washer 1|9 8.2 x ¢ 30 x t2.3
2 10 080129 Hexagon Head Bolt 1 | M8 x 25
2 11 081040 Nut 1 | M8
2 12 107741 Bent Pipe 1
2 13 117019 Protector T
2 14 100293 Earth Wire 1 |100
2 15 101608 Clamp 1
2 16 816013 Screw (+) W 1 | M6 x 16
2 17 081241 Hexagon Nut 1 | M6
2 18 018236 0-Ring 1 | V85
2 19 100238 Joint Rubber 1 -

2 20 101252 Tape 1

2 21 107097 Hook 1

2 22 117020 Fan 1

2 23 092544 Nut (+) wsw 3 | M6 x 30
2 24 116541 Lever Assy 1 | (25 - 44)
2 - 25 116521 Support 1

2 26 111712 Plate 1

2 27 086053 Tapping Screw 1 | M4 X 8

2 - 28 110645 Dial Plate 1

2 29 086062 Tapping Screw 2 | M5 x 14

2 30 111232 Stopper 1
2 - 31 111234 Pin 1
2 - 32 111233 Plate 1
2 33 103774 Spring 1
2 34 105783 Push Nut 1
2 - 35 110648 Throttle Lever 1
2 - 36 110650 Collar 1
2 37 082690 Tapping Screw (+) 1 | M4 x 14
2 38 111922 Washer 1
2 39 081457 Screw (+) 1 |M6 x 25
2 - 40 111156 Washer 1 {Ww — 16
2 = 41 013512 Washer 1]¢ 6.1 x ¢ 25 x t2.3
2 - 42 100234 Nut 1 | M6
2 - 43 081032 Nut 1 | M6
2 - 44 110730 Cap 1
2 — 45 110729 Cap 1
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Ref. No. Parts No. Parts Name Qty Remarks
2-46 117043 Shutter Lever Assy 1

2-47 109606 Male Universal joint 1

2-48 100420 Flange Nut 1 M6

2-49 100632 Knob 1

2-50 100633 Snap 1

2-51 100726 Rubber cap 1

2-52 117022 lever retainer 1

2-53 086062 Tapping Screw (+) 4 M5 X 14
2-54 117313 Rod Assy 1 (55-57)
2-55 117023 Rod 1 M6 X 280 L
2-56 117024 Nut 1 M6

2-57 020584 Female universal Joint 1

2-58 117029 Shutter Assy 1 (59-81)
2-59 110030 Shutter Case Assy 1

2-60 102078 Shutter Cover 1

2-61 107621 Spring 2

2-62 089036 Bolt 2 M5X35X75
2-63 107745 Washer 4 P55XP12Xt0.8
2-64 117031 Shaft For Shaft R 1 (65-68)
2-65 117032 Shaft R 1 M5 X 14
2-66 074172 Spring Pin 1 3X14
2-67 117033 Arm Gear R 1

2-68 022056 O - Ring, Sleeve 1 P7

2-69 117034 Spring R 1

2-70 117035 Shaft For Shutter L 1 (71-74)
2-71 117036 Shaft L 1

2-72 117037 Arm Gear L 1

2-73 022056 O - Ring, Sleeve 1 P7

2-74 088317 Screw (+) 1 M4 X 20
2-75 117038 Shutter Assy R 1

2-76 117042 Shutter Assy L 1

2-77 088313 Screw (+) 4 M4 X 10
2-78 117046 Stopper 1

2-79 117047 Spring L 1

2-80 083700 Screw (+) 1 M4 X 16
2-81 110853 Cap 2 10X6
2-82 122232 Discharge Assy 1

2-83 108016 Packing 1

2-84 106202 Cresent (R.H) Assy 1

2-85 089041 Bolt 4 M6 X 16
2-86 104309 Nut 4 M6
2-87 106208 Cresent (L.H) Assy 1
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Ref. No Parts No. Parts Name Qty Remarks
3 1 117011 Engine 1 | TEX54M-AG20 (K)
3 2 597281 Cylinder 1
3 3 570248 Gasket 1
3 4 597282 Gasket, Cylinder 1
3 5 570246 Crankcase 1
3 6 570247 Crankcase 1
3 7 597283 Ball Bearing 2 |6202C3
3 8 071320 0il Seal 2
3 9 597284 Bolt 4
3 10 944619 Screw 1
3 11 944728 Screw 4
3 12 943349 Dowel Pin 2
3 13 943833 Gasket 1
3 14 570244 Piston 17
3 15 944769 Piston Pin 1
3 16 943304 Piston Ring Set 1
3 17 570245 Crankshaft Assy 1
3 18 597289 Bearing 1
3 19 597285 Shim AR | T =.0.10
3 19 597286 Shim AR | T = 20
3 19 597287 Shim AR | T = 0.40
3 19 597288 Shim AR | T = 0.60
3 20 943307 Snap Ring 2
3 21 597290 Shroud 1
3 22 570254 Bolt 2
3 23 570252 Cover Plug Cap 1
3 24 597291 Flywheel 1
3 25 591532 Spark Plug Cap 1
3 26 591533 Spring 1
3 27 597262 Ignition Gaoil 1
3 28 597263 Lead Wire i
3 29 943924 Spring Washer 1
3 30 998409 Key 1
g — 31 998411 Tube 1 |9 6 x ¢ 7.4 x 300L
3 32 597292 Spark Plug 1 | BPM7A
3 33 597293 Grommet 1
3 34 943457 Bolt 2
3 35 998410 Nut 1
3 36 998413 Recoil Starter Assy 1 (37 - 46)
3 37 998438 Guide 1
3 38 944502 Washer 1
3 39 998439 Recoil Case 1
3 40 9398440 Recoil Case 1
3 41 998437 Recoil Starter Handle 1
3 42 9398434 Recoil Reel 1
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Ref. No.| Parts No. Parts Name Qty Remarks
3 43 998436 Rope 1 (¢ 3.8 x 1150L
3 44 8944801 Screw 1 M5 x 12
3 45 998433 Washer 1
3 46 998435 Spiral Spring 1
3 47 943275 Screw 4
3 48 998414 Starter Pulley 1 |1(49 - 51)

3 49 572938 Starter Pawl 1
3 50 944226 E-Ring 1
3 54 9398416 Spring 1
3 52 998417 Nut 1
3 53 071344 Washer 2
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Ref. No Parts No. Parts Name Qty Remarks
4 1 597301 Carburetor Assy 1 (2 - 30)
4 2 591541 Gasket 1
4 3 998424 Gasket 1
4 4 944642 Cap 1
4 B 597295 Cap 1
4 6 597296 Gasket 1
4 7 998421 Choke Lever 1
4 8 578508 Plate 1
4 9 587300 Pump Cover 1
4 10 944349 Adjuster 1
4 11 944684 Jet Needle 1 |#A107
4 12 998422 Jet Needle 1
4 13 998427 Float Chamber 1
4 14 943325 Throttle Valve 1
4 15 944689 Choke Valve 1
4 16 597303 Retainer Spring 1
4 17 570256 Pump Diaphragm 1
4 18 998432 Primer Pump 1
4 13 591561 Screw 4 .

4 20 998430 Screw 2 M4 x 7
4 21 591564 Nut 1

4 22 944348 Nut 1

4 23 597306 Washer 1

4 24 591566 Needle Clip 1

4 25 597308 Jet 1 |#74
4 26 998420 Throttle Spring 1

4 27 998429 Wire 1

4 28 998426 Spring 2

4 29 943914 Screw 2

4 30 998428 Screw 2

4 31 597298 Gasket, Carburetor 1

4 32 597299 Gasket 1

4 33 597302 Insurator 1

4 34 597305 Screw 2 M6 x 55
4 35 998405 Tube 1
4 36 597294 Throttle Cable 1
4 37 584743 Gasket 1
4 38 998389 Air Filter Case 1
4 39 998390 Air Filter Cap 1
4 40 998391 Air Filter Element 1
4 41 597309 Element 1
4 42 597310 Gasket 1
4 43 570243 Muffler Assy 1
4 44 597311 Element Holder 1
4 45 577380 Bolt 2 |M6 x 65




Ref. No. | Parts No. Parts Name Qty Remarks
4 46 944125 Screw 3

4 47 943276 Screw 1

4 48 998419 Fuel Filter Assy 1

4 49 573069 Weight, Fuel Tank 1

4 50 573070 Element i (49 - 55)

4 51 944842 Joint 1

4 52 597312 Clamp 1

4 53 584759 Clip 2

4 ~ 54 944844 Tube 1 |$ 2.5 x ¢ 6.5 x 260L
4 55 944841 Washer 1

4 56 596917 Cap Assy 1

4 57 944268 Breather 1

4 58 573071 Tank Cap 1

4 59 579529 Label 1

4 60 597313 Label 1

4 61 597314 Label 1
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Ref. No. Parts No. Parts Name Qty Remarks
5-1 115254 Flexible Pipe 1
5-2 106721 Swivel Pipe 1
5-3 108345 Pipe Band 2
5-4 100865 Wire Clamp 1 105
5-5 100752 Wire Clamp 1 85
5-6 107747 Box Spanner 1 19
5-7 012723 Handle, Box Spanner 1 ®8X150L
5-8 Instruction Manual 1 STROBIPIPE
5-9 022540 Fuel Blending Bottle 1
5-10 1

L

Warranty Card (ACM)
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Ref. No. Parts No. Parts Name Qty Remarks
6-1 000326 Discharge pipe (Aluminium) 1
6-2 000321 Rubber Pad B 1
6-3 000322 Rubber Pad C 1
6-4 000323 Rubber Pad D 1
6-5 000324 Rubber Pad E 1
- 000325 Holder Ring 1 ®63.5Xt6.5Xh60
= ACM STROBIPIPE Sticker 2
Security Seal 1
1
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Operation Sticker
Sprayer Serial Number
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Ref. No. Parts No. Parts Name Qty Remarks
7-1 000328 U - Bar (Center) 1 MS 20" L Xt1/16"
7-2 000329 U - Bar (Right) 1 MS 26" L Xt 1/16"
7-3 000330 Left handle 2 MS Round & Square pipe
7-4 000331 Right Handle 1
7-5 000332 Stopper (Round) 1 Plastic ® 1"
7-6 000333 Stopper (Square) 1 Rubber & 1"
7-7 000334 Cotter Pin 1 Chrome ® 3mm X 2%" L
7-8 000338 Wings Nut 1 M 10
7-9 000337 Flat Washer 2 @ 5/16"
7-10 000335 Marker 3 @ 4mm X 33%" L




